



Certificate

No. ICR Polska/P6301896



Name and address of certificate owner:

SHENZHEN CITY KAERMU ENVIRONMENTAL PROTECTION MATERIAL CO. LTD
No. 138, Shun Feng Road, Pingdong Village, Pingdi Street, Longgang District, Shenzhen

Name and address of manufacturer:

SHENZHEN CITY KAERMU ENVIRONMENTAL PROTECTION MATERIAL CO. LTD
No. 138, Shun Feng Road, Pingdong Village, Pingdi Street, Longgang District, Shenzhen

Product name:

DISPOSABLE FACE MASK

Product types:

KEM-01

Product trademark:

N/A

This certificate confirms that the product meets the requirements of the following standards and within limits of its standards gives presumption of conformity with essential requirements of Regulation 2016/425

EN 149:2001+A1:2009

The certification process has been carried out in accordance with the program PC-P-07-07. Evaluation has been carried out in accordance with test reports made by CHINA CERREI (SICHUAN) LABORATORY.

No. of test reports:

SC(20)-50089A-10-2-PPE

Certificate issue date:

24.03.2020

Expiration date:

23.03.2025

The mutual obligations and rights of the certification are regulated by the contract No. ICR Polska/2020-3109.

This certificate applies to products having the same attributes (parameters), intended use, that have been evaluated and meet the requirements of the aforementioned standard.

Director: Rafal Kalinowski



Warsaw, 24. 03. 2020

ICR Polska Co. Ltd.

ul. Plac Przymierza 6, 03-944 Warszawa
www.icrpolska.com, e-mail: icrpolska@icrqa.com





浙江省轻工业品质量检验研究院
国家纺织服装产品质量监督检验中心(浙江)

检验报告

国纺委字第 YJ202005945 号

第 1 页 共 3 页

委托单位名称 Name of Customer	浙江康丽医疗用品有限公司		地址 Address	---
生产单位 Manufacturer	---		地址 Address	---
样品信息 Sample Information	样品名称 Name of sample: 民用口罩 样品特性 Characteristics: 白色 商标 Trademark: --- 规格/型号 Specification/model: --- 等级 Level: KN95 安全技术类别 Category of safety specification: --- 样品款号/货号 Art. No.: ---			
以上为客户信息 (Above-mentioned information by Customer-supplied)				
来样方式 The sent way of sample	快递	样品数量 Sample quantity	20 只	
送检日期 Receiving Date of Sample	2020-03-29	检测类别 Test Category	委托检验	
判定依据 Testing Requirements	GB 2626-2006			
检测结论/Test Summary: 实测结果详见附表。				
 Seal 检测日期: 2020-03-29				
备注 Remarks	样品未经预处理。			

签发: 
Approved by

检验报告

国纺委字第 YJ202005945 号

序号	检测项目	检测方法	单位	标准要求 (KN95)
1	吸气阻力	GB 2626-2006 6.5 6.6	Pa	≤330
	呼气阻力		Pa	≤250
2	过滤效率 (油性介质)	GB 2626-2006 6.3	%	≥95.0

